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This patient assistance program is one of 
many co-pay card programs designed for the 
RxHelp platform. Programs such as these 
help lower out-of-pocket costs for patients 
when filling their prescriptions. 

These core components are designed to 
feature the medication brand prominently 
and to compliment any existing brand 
guidelines and/or marketing campaigns. 

Please retain this card for use with your 
next XEOMIN® prescription.

Veuillez conserver cette carte pour votre 
prochaine ordonnance de XEOMIN®.

MTB-118

MODALITÉS

Vous pouvez consulter toutes les modalités en 
visitant notre site Web à www.RxHelp.ca. 
Les modalités du Programme d’avantage 
Axcess / Programme d’aide aux patients 
qui prennent XEOMIN® peuvent changer en 
tout temps, sans préavis. 

Les données personnelles recueillies ne seront 
pas communiquées au fabricant de produits 
pharmaceutiques ni à des tierces parties. 
Veuillez consulter notre politique sur la 
protection des renseignements personnels 
en ligne : www.RxHelp.ca.

XEOMIN® est une marque de commerce déposée de 
Merz GmbH & Co KGaA. RxHelpMC est une marque de 
commerce de Cameron Stewart LifeScience Inc.
© 2015 Merz Pharma Canada Ltd. Tous droits réservés.

TERMS OF USE

For complete terms of use please visit our website 
at www.RxHelp.ca. The terms and conditions of 
the Axcess Advantage Program / XEOMIN® 
Patient Assistance Plan may change at any 
time without notice.

Any personal data collected will not be provided 
to the pharmaceutical manufacturer or any third 
party. For our complete privacy policy please visit 
our website: www.RxHelp.ca.

XEOMIN® is a registered trademark of Merz GmbH & Co 
KGaA. RxHelpTM is a trademark of Cameron Stewart 
LifeScience Inc. © 2015 Merz Pharma Canada Ltd. 
All rights reserved.
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Programme d’avantage Advantage Program

XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS 
QUI PRENNENT XEOMIN®

XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS 

QUI PRENNENT XEOMIN®
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Your patient has elected to participate in the Axcess 
Advantage Program / XEOMIN® Patient Assistance 
Plan. This card will pay up to 20% of each XEOMIN® 
prescription. The payment for XEOMIN® should be 
processed through ClaimSecure in the following manner:

■ Select CLAIMSECURE as the Third Party Payer
■ Enter the Certificate number (10 digits) as it appears 

on the Axcess Advantage Program / XEOMIN® 
Patient Assistance Plan

■ Enter Group ID number
■ Ensure CARDHOLDER is selected as the Relationship Code
■ No expiry date required

If your patient has an electronic drug plan (either public 
or private), enter ClaimSecure Axcess Advantage 
Program / XEOMIN® Patient Assistance Plan 
information as the SECONDARY plan. Send the claim 
electronically to your patient’s regular drug plan FIRST 
and then co-ordinate the claim with ClaimSecure for 
the difference.

If your customer does not have a pay-direct plan, please 
enter ClaimSecure as the primary plan.

Should you have any questions please do not hesitate 
to contact ClaimSecure’s Pharmacy Help Desk at 
1-800-461-6579.

Votre patient a choisi de participer au Programme 
d’avantage Axcess / Programme d’aide aux 
patients qui prennent XEOMIN®. Cette carte paiera 
jusqu’à 20% de chaque ordonnance de XEOMIN®. 
Le paiement du produit XEOMIN® doit être traité par 
l’entremise de SécurIndemnité de la façon suivante : 
■ Choisissez SÉCURINDEMNITÉ à titre de tiers payeur 
■ Entrez le numéro de certificat (10 chiffres) tel qu’il 

est indiqué sur le Programme d’avantage Axcess 
/ Programme d’aide aux patients qui prennent 
XEOMIN® 

■ Entrez le numéro d’identification du groupe
■ Assurez-vous que TITULAIRE DE CARTE est sélectionné 

comme code de lien
■ Pas de date d’échéance requise

Si votre patient est couvert par un régime d’assurance 
médicaments (publique ou privé) qui offre des services 
en ligne, entrez l’information relative à SécurIndemnité 
Programme d’avantage Axcess / Programme d’aide 
aux patients qui prennent XEOMIN® à titre de régime 
SECONDAIRE. Envoyez D’ABORD la demande en ligne au 
régime d’assurance médicaments courant de votre patient 
et, ensuite, coordonnez la demande avec SécurIndemnité 
pour le remboursement de la différence.  

Si le régime d’assurance de votre patient n’effectue pas 
de remboursement par dépôt direct, veuillez entrer 
SécurIndemnité à titre de régime d’assurance principal. 

Si vous avez des questions, n’hésitez pas à 
communiquer avec le service d’assistance aux 
pharmacies de SécurIndemnité au 1-800-461-6579.

IMPORTANT INFORMATION
FOR PHARMACY:

INFORMATION IMPORTANTE
POUR LA PHARMACIE :

1-800-461-6579For more information, please call
Pour de plus amples renseignements, veuillez composer le

Your physician has provided you with 
this Axcess Advantage Program / 
XEOMIN® Patient Assistance Plan 
card that you can use to reduce your 
treatment costs. The card will pay up 
to 20% of the cost for each of your 
XEOMIN® prescriptions. To participate 
please present this card to your pharmacist 
with your XEOMIN® prescription. 

Please retain the Axcess Advantage 
Program / XEOMIN® Patient Assistance 
Plan card as you can continue to use 
it as long as your physician continues 
your XEOMIN® prescription or until 
discontinuation of the program.

INFORMATION 
FOR PHARMACISTS
If your patient has an electronic drug plan (either public or 
private), enter ClaimSecure Axcess Advantage Program 
/ XEOMIN® Patient Assistance Plan information as the 
SECONDARY plan. Send the claim electronically to your 
patient’s regular drug plan FIRST and then co-ordinate the 
claim with ClaimSecure for the difference. If your customer 
does not have a pay-direct plan, please enter ClaimSecure 
as the primary plan. 

XEOMIN® is a registered trademark of Merz GmbH & Co KGaA. 
RxHelpTM is a trademark of Cameron Stewart LifeScience Inc. 
© 2015 Merz Pharma Canada Ltd. All rights reserved.

INFORMATION À L’INTENTION DES 
PHARMACIENNES ET PHARMACIENS
Si votre patient est couvert par un régime d’assurance médicaments 
(publique ou privé) qui offre des services en ligne, entrez l’information 
relative à SécurIndemnité Programme d’avantage Axcess / 
Programme d’aide aux patients qui prennent XEOMIN® à 
titre de régime d’assurance SECONDAIRE. Envoyez D’ABORD la 
demande en ligne au régime d’assurance médicaments courant de 
votre patient et, ensuite, coordonnez la demande avec SécurIndemnité 
pour le remboursement de la différence. Si le régime d’assurance 
de votre patient n’effectue pas de remboursement par 
dépôt direct, veuillez entrer SécurIndemnité à titre de régime 
d’assurance principal. 

XEOMIN® est une marque de commerce déposée de Merz GmbH 
& Co KGaA. RxHelpMC est une marque de commerce de Cameron 
Stewart LifeScience Inc. © 2015 Merz Pharma Canada Ltd. 
Tous droits réservés.

Votre médecin vous a remis ce 
Programme d’avantage Axcess / 
Programme d’aide aux patients qui 
prennent XEOMIN® pour vous aider à 
réduire vos coûts de traitement. La 
carte vous permettra d’économiser 20% 
du coût de chacune de vos ordonnances 
de XEOMIN®. Pour participer, présentez 
la carte à votre pharmacien avec votre 
ordonnance de XEOMIN®.

Veuillez conserver la carte Programme 
d’avantage Axcess/ Programme d’aide 
aux patients qui prennent XEOMIN® 
car vous pouvez continuer à l’utiliser aussi 
longtemps que votre médecin continue 
de vous prescrire XEOMIN® ou jusqu’à 
l’annulation du programme.

INFORMATION 
FOR PATIENTS:

INFORMATION 
POUR LES PATIENTS :

Your patient has elected to participate in the Axcess 
Advantage Program / XEOMIN® Patient Assistance 
Plan. This card will pay up to 20% of each XEOMIN® 
prescription. The payment for XEOMIN® should be 
processed through ClaimSecure in the following manner:

■ Select CLAIMSECURE as the Third Party Payer
■ Enter the Certificate number (10 digits) as it appears 

on the Axcess Advantage Program / XEOMIN® 
Patient Assistance Plan

■ Enter Group ID number
■ Ensure CARDHOLDER is selected as the Relationship Code
■ No expiry date required

If your patient has an electronic drug plan (either public 
or private), enter ClaimSecure Axcess Advantage 
Program / XEOMIN® Patient Assistance Plan 
information as the SECONDARY plan. Send the claim 
electronically to your patient’s regular drug plan FIRST 
and then co-ordinate the claim with ClaimSecure for 
the difference.

If your customer does not have a pay-direct plan, please 
enter ClaimSecure as the primary plan.

Should you have any questions please do not hesitate 
to contact ClaimSecure’s Pharmacy Help Desk at 
1-800-461-6579.

Votre patient a choisi de participer au Programme 
d’avantage Axcess / Programme d’aide aux 
patients qui prennent XEOMIN®. Cette carte paiera 
jusqu’à 20% de chaque ordonnance de XEOMIN®. 
Le paiement du produit XEOMIN® doit être traité par 
l’entremise de SécurIndemnité de la façon suivante : 
■ Choisissez SÉCURINDEMNITÉ à titre de tiers payeur 
■ Entrez le numéro de certificat (10 chiffres) tel qu’il 

est indiqué sur le Programme d’avantage Axcess 
/ Programme d’aide aux patients qui prennent 
XEOMIN® 

■ Entrez le numéro d’identification du groupe
■ Assurez-vous que TITULAIRE DE CARTE est sélectionné 

comme code de lien
■ Pas de date d’échéance requise

Si votre patient est couvert par un régime d’assurance 
médicaments (publique ou privé) qui offre des services 
en ligne, entrez l’information relative à SécurIndemnité 
Programme d’avantage Axcess / Programme d’aide 
aux patients qui prennent XEOMIN® à titre de régime 
SECONDAIRE. Envoyez D’ABORD la demande en ligne au 
régime d’assurance médicaments courant de votre patient 
et, ensuite, coordonnez la demande avec SécurIndemnité 
pour le remboursement de la différence.  

Si le régime d’assurance de votre patient n’effectue pas 
de remboursement par dépôt direct, veuillez entrer 
SécurIndemnité à titre de régime d’assurance principal. 

Si vous avez des questions, n’hésitez pas à 
communiquer avec le service d’assistance aux 
pharmacies de SécurIndemnité au 1-800-461-6579.

IMPORTANT INFORMATION
FOR PHARMACY:

INFORMATION IMPORTANTE
POUR LA PHARMACIE :

1-800-461-6579For more information, please call
Pour de plus amples renseignements, veuillez composer le

Your physician has provided you with 
this Axcess Advantage Program / 
XEOMIN® Patient Assistance Plan 
card that you can use to reduce your 
treatment costs. The card will pay up 
to 20% of the cost for each of your 
XEOMIN® prescriptions. To participate 
please present this card to your pharmacist 
with your XEOMIN® prescription. 

Please retain the Axcess Advantage 
Program / XEOMIN® Patient Assistance 
Plan card as you can continue to use 
it as long as your physician continues 
your XEOMIN® prescription or until 
discontinuation of the program.

INFORMATION 
FOR PHARMACISTS
If your patient has an electronic drug plan (either public or 
private), enter ClaimSecure Axcess Advantage Program 
/ XEOMIN® Patient Assistance Plan information as the 
SECONDARY plan. Send the claim electronically to your 
patient’s regular drug plan FIRST and then co-ordinate the 
claim with ClaimSecure for the difference. If your customer 
does not have a pay-direct plan, please enter ClaimSecure 
as the primary plan. 

XEOMIN® is a registered trademark of Merz GmbH & Co KGaA. 
RxHelpTM is a trademark of Cameron Stewart LifeScience Inc. 
© 2015 Merz Pharma Canada Ltd. All rights reserved.

INFORMATION À L’INTENTION DES 
PHARMACIENNES ET PHARMACIENS
Si votre patient est couvert par un régime d’assurance médicaments 
(publique ou privé) qui offre des services en ligne, entrez l’information 
relative à SécurIndemnité Programme d’avantage Axcess / 
Programme d’aide aux patients qui prennent XEOMIN® à 
titre de régime d’assurance SECONDAIRE. Envoyez D’ABORD la 
demande en ligne au régime d’assurance médicaments courant de 
votre patient et, ensuite, coordonnez la demande avec SécurIndemnité 
pour le remboursement de la différence. Si le régime d’assurance 
de votre patient n’effectue pas de remboursement par 
dépôt direct, veuillez entrer SécurIndemnité à titre de régime 
d’assurance principal. 

XEOMIN® est une marque de commerce déposée de Merz GmbH 
& Co KGaA. RxHelpMC est une marque de commerce de Cameron 
Stewart LifeScience Inc. © 2015 Merz Pharma Canada Ltd. 
Tous droits réservés.

Votre médecin vous a remis ce 
Programme d’avantage Axcess / 
Programme d’aide aux patients qui 
prennent XEOMIN® pour vous aider à 
réduire vos coûts de traitement. La 
carte vous permettra d’économiser 20% 
du coût de chacune de vos ordonnances 
de XEOMIN®. Pour participer, présentez 
la carte à votre pharmacien avec votre 
ordonnance de XEOMIN®.

Veuillez conserver la carte Programme 
d’avantage Axcess/ Programme d’aide 
aux patients qui prennent XEOMIN® 
car vous pouvez continuer à l’utiliser aussi 
longtemps que votre médecin continue 
de vous prescrire XEOMIN® ou jusqu’à 
l’annulation du programme.

INFORMATION 
FOR PATIENTS:

INFORMATION 
POUR LES PATIENTS :

Please retain this card for use with your 
next XEOMIN® prescription.

Veuillez conserver cette carte pour votre 
prochaine ordonnance de XEOMIN®.

MTB-118

MODALITÉS

Vous pouvez consulter toutes les modalités en 
visitant notre site Web à www.RxHelp.ca. 
Les modalités du Programme d’avantage 
Axcess / Programme d’aide aux patients 
qui prennent XEOMIN® peuvent changer en 
tout temps, sans préavis. 

Les données personnelles recueillies ne seront 
pas communiquées au fabricant de produits 
pharmaceutiques ni à des tierces parties. 
Veuillez consulter notre politique sur la 
protection des renseignements personnels 
en ligne : www.RxHelp.ca.

XEOMIN® est une marque de commerce déposée de 
Merz GmbH & Co KGaA. RxHelpMC est une marque de 
commerce de Cameron Stewart LifeScience Inc.
© 2015 Merz Pharma Canada Ltd. Tous droits réservés.

TERMS OF USE

For complete terms of use please visit our website 
at www.RxHelp.ca. The terms and conditions of 
the Axcess Advantage Program / XEOMIN® 
Patient Assistance Plan may change at any 
time without notice.

Any personal data collected will not be provided 
to the pharmaceutical manufacturer or any third 
party. For our complete privacy policy please visit 
our website: www.RxHelp.ca.

XEOMIN® is a registered trademark of Merz GmbH & Co 
KGaA. RxHelpTM is a trademark of Cameron Stewart 
LifeScience Inc. © 2015 Merz Pharma Canada Ltd. 
All rights reserved.

CERT. GROUP / GROUPE

Programme d’avantage Advantage Program

XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS 
QUI PRENNENT XEOMIN®

XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS 

QUI PRENNENT XEOMIN®
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1-800-461-6579For more information, please call
Pour de plus amples renseignements, veuillez composer le

INFORMATION 
FOR PHARMACISTS
If your patient has an electronic drug plan (either public or 
private), enter ClaimSecure Axcess Advantage Program / 
XEOMIN® Patient Assistance Plan information as the 
SECONDARY plan. Send the claim electronically to your 
patient’s regular drug plan FIRST and then co-ordinate the 
claim with ClaimSecure for the difference. If your customer 
does not have a pay-direct plan, please enter ClaimSecure 
as the primary plan. 

XEOMIN® is a registered trademark of Merz GmbH & Co KGaA. 
RxHelpTM is a trademark of Cameron Stewart LifeScience Canada Inc. 
© 2019 Merz Pharma Canada Ltd. All rights reserved.

INFORMATION À L’INTENTION DES 
PHARMACIENNES ET PHARMACIENS
Si votre patient est couvert par un régime d’assurance médicaments 
(public ou privé) qui offre des services en ligne, entrez l’information 
relative à SécurIndemnité Programme d’avantage Axcess / 
Programme d’aide aux patients qui prennent XEOMIN® à 
titre de régime d’assurance SECONDAIRE. Envoyez D’ABORD la 
demande en ligne au régime d’assurance médicaments courant de 
votre patient et, ensuite, coordonnez la demande avec SécurIndemnité 
pour le remboursement de la différence. Si le régime d’assurance 
de votre patient n’effectue pas de remboursement par 
dépôt direct, veuillez entrer SécurIndemnité à titre de régime 
d’assurance principal. 

XEOMIN® est une marque de commerce déposée de Merz GmbH 
& Co KGaA. RxHelpMC est une marque de commerce de Cameron 
Stewart LifeScience Canada Inc. © 2019 Merz Pharma Canada Ltd. 
Tous droits réservés.

1-800-461-6579For more information, please call
Pour de plus amples renseignements, veuillez composer le

INFORMATION 
FOR PHARMACISTS
If your patient has an electronic drug plan (either public or 
private), enter ClaimSecure Axcess Advantage Program / 
XEOMIN® Patient Assistance Plan information as the 
SECONDARY plan. Send the claim electronically to your 
patient’s regular drug plan FIRST and then co-ordinate the 
claim with ClaimSecure for the difference. If your customer 
does not have a pay-direct plan, please enter ClaimSecure 
as the primary plan. 

XEOMIN® is a registered trademark of Merz GmbH & Co KGaA. 
RxHelpTM is a trademark of Cameron Stewart LifeScience Canada Inc. 
© 2019 Merz Pharma Canada Ltd. All rights reserved.

INFORMATION À L’INTENTION DES 
PHARMACIENNES ET PHARMACIENS
Si votre patient est couvert par un régime d’assurance médicaments 
(public ou privé) qui offre des services en ligne, entrez l’information 
relative à SécurIndemnité Programme d’avantage Axcess / 
Programme d’aide aux patients qui prennent XEOMIN® à 
titre de régime d’assurance SECONDAIRE. Envoyez D’ABORD la 
demande en ligne au régime d’assurance médicaments courant de 
votre patient et, ensuite, coordonnez la demande avec SécurIndemnité 
pour le remboursement de la différence. Si le régime d’assurance 
de votre patient n’effectue pas de remboursement par 
dépôt direct, veuillez entrer SécurIndemnité à titre de régime 
d’assurance principal. 

XEOMIN® est une marque de commerce déposée de Merz GmbH 
& Co KGaA. RxHelpMC est une marque de commerce de Cameron 
Stewart LifeScience Canada Inc. © 2019 Merz Pharma Canada Ltd. 
Tous droits réservés.

Please retain this card for use with your 
next XEOMIN® prescription.

Veuillez conserver cette carte pour votre 
prochaine ordonnance de XEOMIN®.

MTB-118

MODALITÉS

Vous pouvez consulter toutes les modalités en 
visitant notre site Web à www.RxHelp.ca. 
Les modalités du Programme d’avantage 
Axcess / Programme d’aide aux patients 
qui prennent XEOMIN® peuvent changer en 
tout temps, sans préavis. 

Les données personnelles recueillies ne seront 
pas communiquées au fabricant de produits 
pharmaceutiques ni à des tierces parties. 
Veuillez consulter notre politique sur la 
protection des renseignements personnels 
en ligne : www.RxHelp.ca.

XEOMIN® est une marque de commerce déposée de 
Merz GmbH & Co KGaA. RxHelpMC est une marque de 
commerce de Cameron Stewart LifeScience Inc.
© 2015 Merz Pharma Canada Ltd. Tous droits réservés.

TERMS OF USE

For complete terms of use please visit our website 
at www.RxHelp.ca. The terms and conditions of 
the Axcess Advantage Program / XEOMIN® 
Patient Assistance Plan may change at any 
time without notice.

Any personal data collected will not be provided 
to the pharmaceutical manufacturer or any third 
party. For our complete privacy policy please visit 
our website: www.RxHelp.ca.

XEOMIN® is a registered trademark of Merz GmbH & Co 
KGaA. RxHelpTM is a trademark of Cameron Stewart 
LifeScience Inc. © 2015 Merz Pharma Canada Ltd. 
All rights reserved.

CERT. GROUP / GROUPE

Programme d’avantage Advantage Program

XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS 
QUI PRENNENT XEOMIN®

XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS 

QUI PRENNENT XEOMIN®
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Programme d’avantage Advantage Program

XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS 
QUI PRENNENT XEOMIN®
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Merz Xeomin Brochures
A Wild Horse Communications Case Study  |  Learn more at wildhorsecom.com

Co-pay card programs are often supported 
by a wide range of communication materials 
written and designed for prescribers, 
pharmacists and their patients.

Such collateral is designed to feature the 
medication brand prominently and to 
compliment any existing brand guidelines 
and/or marketing campaigns.

To obtain additional Axcess Advantage Program / XEOMIN®

Patient Assistance Plan cards you can contact your Merz Pharma 
Canada Ltd. Representative, visit www.iTrialRx.com where you 
can download and immediately print off cards in your own office 
or call toll free 1-866-794-3574.

MTE-056 XEOMIN® is a registered trademark of Merz GmbH Pharmaceuticals

XEOMIN® is indicated:
■ for the treatment of hypertonicity disorders of the 7th nerve such 

as blepharospasm including benign essential blepharospasm and 
hemifacial spasm in adults.

■ to reduce the subjective symptoms and objective signs of cervical 
dystonia (spasmodic torticollis) in adults

■ for the treatment of upper limb spasticity associated with stroke 
in adults.

XEOMIN® as a treatment for focal spasticity has been studied in 
association with usual standard care regimens and is not intended 
as a replacement for these treatment modalities. XEOMIN® is not 
likely to be effective at a joint affected by a fixed contracture.

XEOMIN® may only be used by physicians with suitable 
qualifications and proven experience in the application of Botulinum 
toxin type A and in the use of the necessary equipment, e.g. EMG 
(electromyography).

XEOMIN® should be used with caution: in patients suffering 
from amyotrophic lateral sclerosis or other diseases which result 
in peripheral neuromuscular dysfunction and in targeted muscles 
which display pronounced weakness or atrophy. 

Contraindications:
■ Hypersensitivity to Botulinum neurotoxin type A or to any of 

the excipients. 
■ Generalised disorders of muscle activity (e.g. myasthenia gravis, 

Lambert-Eaton syndrome). 
■ Presence of infection at the proposed injection site.

Patients and caregivers should be advised to seek immediate 
medical consultation if swallowing, speech, or respiratory 
disorders arise. 

SERIOUS WARNINGS AND PRECAUTIONS 
The term “unit” or “U” upon which dosing is based, is a specific measurement of toxin activity that is unique to XEOMIN®. Therefore, 

the “unit” or “U” used to describe XEOMIN® activity are different from those used to describe that of other botulinum toxin preparations 
and the units representing XEOMIN® activity are not interchangeable with other products.

Follow the recommended dosage and frequency of administration for XEOMIN® (See DOSAGE AND ADMINISTRATION).

Please refer to the Product Monograph for full warnings, precautions, adverse events and patient selection criteria.

CERT. GROUP/GROUPE

Programme d’avantage Advantage Program

XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS 
QUI PRENNENT XEOMIN®
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Mats*

Cervical Dystonia

XEOMIN® – Clostridium Botulinum
Neurotoxin Type A (150kD), free 
from complexing proteins – 2 vials

$810.00

80% = $648.00

20% = $162.00

$162.00 
$0.00

PATIENT’S NAME

DIAGNOSIS

REQUIREMENT

TOTAL COST OF
PRESCRIPTION

PRIVATE INSURANCE
COVERAGE

PATIENT’S CO-PAY
RESPONSIBILITY

ADVANTAGE CARD
COVERAGE (20%)

TOTAL COST
TO PATIENT

*Patient’s name has been changed. Actual patient. May not be representative of all patients.
(Reference: ClaimSecure database)

Private, public and cash paying XEOMIN® patients can qualify for the
Axcess Advantage Program / XEOMIN® Patient Assistance Plan.

Patients like Mats* can save 
up to 20% on their Xeomin®

prescriptions...

Advantage Program
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Introduction
Your physician has prescribed PrXEOMIN® 
(incobotulinumtoxinA) for the treatment of 
twisted neck (spasmodic torticollis).1

This pamphlet has been designed to 
provide you with information on cervical 
dystonia and your XEOMIN® medication, 
including:

■ What is cervical dystonia?

■ Where can I fi nd more information
on cervical dystonia?

■ What does XEOMIN® do?

■ What is the medicinal ingredient?

■ How is XEOMIN® used?

■ How to store XEOMIN®

■ How and when will I receive XEOMIN®?

■ Before taking XEOMIN® / Talking to your 
physician or pharmacist

■ What are the possible side eff ects?

■ Is XEOMIN® covered by insurance plans?

■ The XEOMIN® Axcess Advantage Program

■ Where can I fi nd more information 
about XEOMIN®?

22

Mats, 57 

Cervical Dystonia
patient

I AM MATS

XEOMIN®
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Cervical Dystonia
What is cervical dystonia?

Cervical dystonia, also known as spasmodic 
torticollis, is a focal dystonia characterized 
by neck muscles contracting involuntarily, 
causing abnormal movements and
awkward posture of the head and neck.
The movements may be sustained (“tonic”), 
jerky (“clonic”), or a combination.

Possible muscles involved in
cervical dystonia

Where can I fi nd more
information on cervical dystonia? 
www.dystoniacanada.org

Semispinalis capitis

Splenius capitis
Sternocleidomastoid

Levator scapulae
Trapezius

Scalene complex

55

Exam
ples of cervical dystonia positions

Head tilts forward
(anterocollis)

Head tilts to the side
(laterocollis)

Head tilts backward
(retrocollis)

Head turns to the side
(rotational tortricollis) 6

XEOMIN®

What does XEOMIN® do?

XEOMIN® is a prescription 
medicine that relaxes 
the muscles.1

What is the medicinal ingredient?

XEOMIN® is incobotulinumtoxinA (purifi ed 
neurotoxin free from complexing proteins).1 
The important non-medicinal ingredients are 
human serum albumin and sucrose.1

How is XEOMIN® used?

Dissolved XEOMIN® is intended for injections 
into the muscle.1

How to store XEOMIN®

Keep out of the reach and sight of children.

XEOMIN®, unreconstituted is stored at room
temperature (up to 25°C). Once reconstituted 
with physiological saline, it may be stored for 
up to 24 hours at 2 to 8°C.1

7

How and when will
I receive XEOMIN®?
The optimum dosage and number of injection 
sites in the treated muscle will be chosen by 
your doctor individually for you. The results 
of initial treatment with XEOMIN® should be 
evaluated and may lead to dose adjustment 
until the desired therapeutic eff ect is 
achieved.1

If you have the impression that the eff ect of 
XEOMIN® is too strong or too weak, let your 
doctor know. In cases where no therapeutic 
eff ect is apparent, alternative therapies 
should be taken into consideration.1

Your body may develop antibodies after you 
received Botulinum toxin type A preparations. 
Antibodies may reduce the therapeutic 
eff ectiveness of the product.1

Usually, the fi rst onset of eff ect is observed 
within seven days after injection. The eff ect
of each treatment generally lasts for about
3-4 months; however, it may last signifi cantly 
longer or shorter. The period between each 
treatment session is recommended to be
at least 12 weeks.1

You should contact your doctor for retreatment 
when you feel the treatment is wearing off  as 
there can be fl exibility in terms of retreatment 
intervals. Your doctor will determine if 
retreatment is necessary and may decide the 
intervals between the treatments.1

Before taking XEOMIN® / 

Talking to your physician 
or pharmacist 
Please tell your doctor or pharmacist if you 
are taking or have recently taken any other 
medicines, including medicines obtained 
without a prescription.1
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Before you use XEOMIN®, talk to 
your physician or pharmacist if: 

■ You suff er from any type of bleeding disorders. 

■ You receive substances that prevent the blood 
from clotting (anticoagulant therapy). 

■ You suff er from pronounced weakness or 
decreased muscle volume in the muscle where 
you will receive the injection. 

■ You suff er from a disease called amyotrophic 
lateral sclerosis. This disease leads to a wasting
of muscle tissue.

■ You suff er from any disease that disturbs the 
interaction between nerves and skeletal muscles 
(peripheral neuromuscular dysfunction). 

■ You have or have had swallowing diffi  culties. 

■ You are allergic or sensitive to XEOMIN®.1

If you are pregnant or breast-feeding, XEOMIN® 
should not be used unless discussed with and 
recommended by your doctor.1

If you develop swallowing diffi  culties, speech 
or breathing disorders, please contact medical 
emergency services immediately or ask your relatives 
to do so.1 

In cases of repeated injections with Xeomin, the 
therapeutic eff ect may vary.1 Before you perform 
tasks which may require special attention, wait until 
you know how you respond to XEOMIN®.1

What are the possible side eff ects?
Like all medicines, XEOMIN® can cause side eff ects,
although not everybody gets them.1

After the injection you may develop swelling, soreness 
or bruising where the injection was given.1

Common side eff ects include swallowing diffi  culties, 
neck pain, muscle weakness, injection site pain, 
muscle and skeletal pain, muscle stiff ness, muscle 
spasm, headache, nausea, dry mouth, weakness, 
increased sweating, dizziness, and feeling faint.1

Benefits and information
about the program:
Co-payment financial assistance of up to 40%

If your patient does not have 100% coverage, the program 
will cover co-payments of up to 40% of the prescription costs.1

$250 per year of therapeutic services 
and/or medical or assistive devices

Provides new XEOMIN® patients with reimbursement of 
up to $250.00 per year for therapeutic services and/or 
assistive medical devices, as prescribed by their physician. 
Please refer to the last page for a list of eligible benefits.

1 Program valid only in Canada. Program may change or expire at any time without notice.

If you or your patients have any general 
questions about the Axcess Advantage program, 
please call ClaimSecure at 1-800-461-6579.

2 Remember to ask your doctor to sign the claim form in the registration package or provide a 
written prescription to avoid any delays in benefit payments.

Welcome to the Axcess Advantage
Extended Healthcare Benefits Program

Submitting a claim (patient): 

Select a covered Extended HealthCare Benefit, as 
prescribed to you by your physician.

Purchase the product or service and keep the receipt(s), 
including the XEOMIN® prescription drug receipt. 

Complete the Extended HealthCare Benefits Form2 
(found in the enrollment package), attach receipt(s) 
and submit to ClaimSecure by mail, fax, or e-mail.

Upon receipt, the claim will be processed and the patient should receive
a cheque for the eligible benefit amount in 4-6 weeks.

How to use the Axcess
Advantage Program:
After you prescribe XEOMIN®:

1 Provide the patient with the
enrollment package
Provide the enrollment package with the Axcess 
Advantage Program card (the 10-digit certificate 
number). This will provide the patient with general 
information about the program.

2 Activation of card
Patients have 2 ways to complete the
activation process:

■ Online at www.MyXeomin.ca. Simply enter the
10-digit certificate number found on the card
and follow the prompts. 

■ Present the Axcess Advantage Program card to the 
pharmacist along with the prescription of XEOMIN® 
and the pharmacist will process the claim (card acts 
like a second insurance coverage).

CERTIFICATE / CERTIFICAT

GROUP / GROUPE
XEOMIN® PATIENT ASSISTANCE PLAN
PROGRAMME D’AIDE AUX PATIENTS

QUI PRENNENT XEOMIN®
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IMPORTANT SAFETY INFORMATION

XEOMIN is indicated: 
■ for the treatment of hypertonicity disorders of the 7th nerve such as blepharospasm including benign 

essential blepharospasm and hemifacial spasm in adults.
■ to reduce the subjective symptoms and objective signs of cervical dystonia (spasmodic torticollis) 

in adults.
■ for the treatment of upper limb spasticity associated with stroke in adults.
■ for the treatment of chronic sialorrhea associated with neurological disorders in adults.

XEOMIN as a treatment for focal spasticity has been studied in association with usual standard care regimens 
and is not intended as a replacement for these treatment modalities.

XEOMIN is not likely to be effective at a joint affected by a fixed contracture. 

XEOMIN may only be used by physicians with suitable qualifications and experience in the application of 
Botulinum toxin type A.

Although clinical studies included a number of patients aged >65, no clinical trials specifically designed for 
elderly patients have been performed.

In geriatric patients >65 years of age, initial dose of XEOMIN should begin at the lowest recommended dose 
for the specific indication and be cautiously titrated within the recommended range for optimal patient 
outcome.

XEOMIN is not recommended in pediatric patients (<18 years old).

Contraindications: 
■ Generalized disorders of muscle activity (e.g., myasthenia gravis, Lambert-Eaton syndrome).
■ Infection or inflammation at the proposed injection site(s).

Serious Warnings and Precautions: 
Unit: The term “unit” or “U” upon which dosing is based, is a specific measurement of toxin activity 
that is unique to XEOMIN. Therefore, the “unit” or “U” used to describe XEOMIN activity are 
different from those used to describe that of other botulinum toxin preparations and the units 
representing XEOMIN activity are not interchangeable with other products.

Dosage and administration: XEOMIN should only be given by physicians with the appropriate 
qualifications and experience in the treatment and the use of required equipment. Follow the 
recommended dosage and frequency of administration for XEOMIN.

Distant spread of toxin effect: The effects of XEOMIN and all botulinum toxin products may 
spread from the area of injection to produce symptoms consistent with botulinum toxin effects. 
These symptoms have been reported hours to weeks after injection. Swallowing and breathing 
difficulties can be life-threatening and there have been reports of death. The risk of symptoms is 
probably greatest in children treated for spasticity but symptoms can occur in adults, particularly in 
those patients who have underlying conditions that would predispose them to these symptoms.

Please consult the Product Monograph at www.merzcanada.com/en/xeomintherapeutic.html 
for important information relating to contraindications, warnings, precautions, adverse reactions, 
interactions, dosing, and conditions of clinical use, which have not been discussed in this piece. 
The Product Monograph is also available by calling 1-877-336-4008.

1 Merz Pharma Canada. XEOMIN Product Monograph. November 17, 2020.

MERZ, the MERZ logo and XEOMIN are registered trademarks of Merz Pharmaceuticals GmbH, used under licence by 
Merz Pharma Canada Ltd. © 2022 Merz Pharma Canada Ltd. All rights reserved.

Unreconstituted vials of XEOMIN are stable at room 
temperature (up to 25ºC) and should not be used after 
the expiry date stated on the outer package.1

MTE-216

XEOMIN®

Reconstitution and Dilution

Prior to injection:
Prior to injection, reconstitute each vial of XEOMIN with sterile, preservative-free 
0.9% Sodium Chloride Injection, USP. A 20- to 27-gauge short-bevel needle 
is recommended for reconstitution.

Volume of preservative-free 
0.9% sodium chloride

100-Unit Vial: Resulting dose 
in units per 0.1 mL

0.25 mL

0.5 mL

1.0 mL

2.0 mL

4.0 mL

40.0 units

20.0 units

10.0 units

5.0 units

2.5 units

It is good practice to perform vial reconstitution and syringe preparation 
over plastic-lined paper towels to catch any spillage.

■ Reconstituted XEOMIN is intended for intramuscular or intra-salivary 
gland injection.

■ After reconstitution, XEOMIN should be used for only one injection 
session and for only one patient.

■ For intramuscular injections, the number of injection sites is dependent 
upon the size of muscle to be treated and the volume of reconstituted 
XEOMIN injected.

XEOMIN does not contain any antimicrobial preservatives and should ideally 
be used immediately after reconstitution. 

Reconstituted XEOMIN is stable for up to 24 hours at 2 to 8°C. Do not freeze 
reconstituted XEOMIN.1

Step 1: Vial preparation1

Draw up an appropriate amount of preservative-free 0.9% 
Sodium Chloride Injection, USP into a syringe (see chart).1

Clean the exposed portion of the rubber stopper of the 
vial with alcohol (70%) prior to insertion of the needle.

Step 3: Mixing1

Remove the syringe from the vial and mix XEOMIN with 
the saline by carefully swirling and inverting/flipping the 
vial—do not shake vigorously.

Reconstituted XEOMIN is a clear, colourless solution free 
of particulate matter. XEOMIN should not be used if the 
reconstituted solution has a cloudy appearance of 
contains floccular or particulate matter.

Step 2: Saline injection1

After vertical insertion of the needle through the rubber 
stopper, the vacuum will draw the saline into the vial. 
Gently inject any remaining saline into the vial to avoid 
foam formation. If the vacuum does not pull the saline 
into the vial, then XEOMIN must be discarded.

FLIP IT, DON’T SHAKE IT

CLEAN

ADD
SALINE

INVERT AND
 ROTATE

XEOMIN Reconstitution and Dilution

Diluent Volumes for Reconstitution of XEOMIN1
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